LIST OF SURPLUS ITEMS FOR STORES DEPOT-II PLW PATIALA AS ON 31.07.2025

Sr PL No. [Description Unit Stock AAC| Stock Value| LI/LR-DT |WD / DP

1 110050188 |OST ASSY (BG) Nos. 3 0 125952| 31-May-10| 16/02

2 | 10050334 [COVER FUEL PUMP SUPORT | Nos. 401 0 696859 19-Sep-20 | 16/02
ASSLY

3 |10060406 [LUBE OIL FILTER ASSEMBLY( | Nos. 128 0 784896( 8-Aug-20 | 16/02
LESS ELEMENT) FOR WDS6 L

4 |10080107 [GEN. FAN AIR DUCT ASSY RS| Nos. 115 0 290839| 6-Mar-20 | 16/02
WITH OUT LATCH

5 110082025 |EXHAUST MANIFOLD Nos. 19 22 3618922| 31-Oct-19 | 16/02
STREAMLINE(2300 HP)

6 | 10082955 |SPL. NUT (EXH. MANIFOLD) | Nos. 188 0 16158] 19-Sep-20 | 16/02
FOR 251 +CYL. HD.

7 110120221 |BRANCH PIPE(WATER Nos. 124 0 78775| 4-Nov-20 | 16/02
OUTLET HEADER MACH)

8 |[10120233 |PIPE WATER PUMP Nos. 102 0 252888| 6-Mar-20 | 16/02
DISCHARGE

9 [10120361 |COVER CAM SHAFT GEAR RS | Nos. 38 0 201985 6-Aug-20 | 16/02

10 | 10120671 [LEVER SPRING ( CONTROL | Nos. 2396 0 612401 6-Mar-20 | 16/02
SHAFT TO ECCENTRIC
LEVER)

11 | 10120798 |EXHASUAT ELBOW L-1 Nos. 84 0 940109( 28-Jul-18 | 16/02
CYLINDER

12 [ 10120804 [EXHAUST ELBOW CYLINDER | Nos. 86 0 836029( 28-Jul-18 | 16/02
1(R,S)

13 110132053 |MODIFIED ELBOW Nos. 116 0 150149( 11-Jun-19 | 16/02
MACHINING ( CCVB )

14 | 10140694 [SPECIAL CAP SCREW Nos. 63 820 26559( 4-Nov-20 | 16/02

15 | 10150109 [SPLIT BUSHING ( VALVE Nos. 2691 0 240203| 4-Nov-20 | 16/02
LIFTER)

16 | 10150134 |BEARING ( SINTERED Nos. 911 0 56359( 6-Mar-20 | 16/02
BRONZE) FUEL PUMP
CONTROL SHA

17 | 10150158 |BEARING (SINTERED Nos. 8 0 411| 4-Nov-20 | 16/02
BRONZE FUEL PUMP
CONTROL SHAFT)

18 | 10160103 |SPRING( FUEL PUMP Nos. 2841 0 94949( 19-Sep-20 | 16/02
CONTROL LEVER)

19 | 10160140 |SPRING TORSION Nos. 119 0 165960 6-Mar-20 | 16/02

20 | 10175593 |GASKET WATER Nos. 609 0 5882| 4-Jul-20 16/02
CONNECTION TO CYLINDER
BLOCK

21 110175842 |GASKET KIT (COPPER) Set 83 0 82484| 9-Sep-20 | 16/02

22 (10190090 [SUPPORT (FOR PIPE CLAMP) | Nos. 1434 0 19313 9-Sep-20 | 16/02

23 110191719 |[STRONG BACK(CYL. HD. TO | Nos. 528 0 104024( 16-Mar-20 | 16/02
AIR& EXH. ELBOW)

24 110210015 |SPL DOWEL STRT. Nos. 177 0 571| 4-Jul-20 16/02




25 [ 10210027 [SPL. DOWEL (AIR EXH. Nos.| 10640 0 19196] 4-Jul-20 | 16/02
VALVE LEVER)

26 | 10210830 [SPL. STUD 3/4"-10X8.5/16" | Nos. 935 0 51594 4-Jul-20 | 16/02

27 [ 10211056 [STUD 1/2"-13X7.5/8" Nos. 81 0 4130 16-Mar-20 | 16/02

28 | 10212036 |U-BOLT (WATER HEADER) | Nos. 795 0 31646| 6-Aug-20 | 16/02

29 [ 10230040 |FLARE TUBE ASSLY W/O NUT| Nos. 352 0 12352 9-Sep-20 | 16/02
AND FERRULE

30 | 10230051 |FLARE TUBE ASSLY W/O NUT| Nos. 178 0 5393| 16-Mar-20 | 16/02
& FERRULE

31 [ 10230075 |FLARE TUBE ASSLY STOPPER | Nos. 100 0 6146 4-Jul-20 | 16/02
TO PL NO.10170753 AND WI

32 [ 10244165 |[ASSY GOV. AND CONTROL | Nos. 34 o| 1087236 6-Aug-20 | 16/02
LIMKAGE FOR MCBG GOV.

33 [ 10244906 | COMPENSATING WAHER 0.5 | Nos. 7020 0 107375 16-Jan-18 | 16/02
MM ( SHIM )

34 | 10244920 |COMPENSATING WASHER | Nos. 6920 0 97651| 4-Aug-20 | 16/02
0.1MM (SHIM )

35 [ 10249163 [BELOW CONTRACTOR CE | Nos. 25 0 130666 6-Feb-20 | 16/02
TURBO FITMENT

36 | 10990434 |REHABILITATION OF Nos. 1 0 510601| 21-Jan-16 | 16/02
CRANKSHAFT WDM2-16
CYLINDER

37 [ 10991141 [TURBOCHARGER LUBE OIL | Nos. 53 59 261555| 16-Aug-19 | 16/02
FILTER HOUSING

38 [ 10991890 [MASTER PUMP 18 MM Nos. 23 0 469111 25-Ju-19 | 16/02

39 [ 12851334 |GE TURBO SUPER CHARGER | Set 4 135 890094/ 11-Nov-20 [ 16/02
OVERHAULING KIT-A
(CONTAINI

40 [ 12851530 [REHABILITATION OF Nos. 1 50 613600 31-Jan-19 | 16/02
CRANKSHAFT WDM2-16
CYLINDER

41 [ 29610928 [PLATE TMS CM 10- 50 YEL  |Nos.| 10048 4704 106509| 5-Sep-20 | 16/02

42 [ 12315060 [ISOLATING SWITCH Nos. 72 59 590897| 20-Dec-19 | 17/02
M5205KS2(GRCO)

43 [ 12992926 [KIT OF AUXILIARY GEAR Set 7 20 950412| 11-Oct-19 | 17/02
BOX ASSLY (CONSISTING OF
14

44 | 12994108 [TRACTION ALTERNATOR Nos. 1 o  8444750| 11-Sep-20 | 17/02
TYPE 10102 EV (BHEL)
WITHOUT R

45 [ 29250810 [SIDE DOOR STOPPER PAD | Nos. 333 0 12057| 3-Apr-23 | 17/02

46 | 29400132 [STEEL CHEQUERED PLATES | Set 15 20 448327| 12-Feb-21 | 17/02
FOR WAP-7

47 | 29611570 [CABLE GLAND ( SIZE NOT | Nos. 200 0 111293| 6-Jun-23 | 17/02

SPECIFIED)




48 [ 29618423 [SET OF COPPER PLATE Set 103 0 28409] 18-Aug-22 [ 17/02

49 [ 11020143 [FULCURM BRAKE EQUALISER | Nos. 323 0 124423| 6-Oct-18 | 18/02

50 | 11021147 |[MODIFIED LOADING PAD | Nos. 69 236 473748| 26-Apr-19 | 18/02
ASSY. (ITEM 1, 2, 5 & 6 OF
DR

51 [ 11026194 |PLATE ASSLY FOR SIDE Nos. 101 9 143168 23-Nov-19 | 18/02
BEARER(MODIFIED)-08
NOS/LOCO(

52 | 11026248 [MODIFIED SIDE STOPPER | Nos. 337 184 202718| 29-Nov-19 | 18/02
RUBBER BUFFER PAD

53 | 11028658 |LIFTING BRACKET Nos. 356 29 558192[ 29-Nov-19 | 18/02
ASSEMBLY (FOR DEE
SHACKLE)

54 | 11029481 [GUIDE BRACKET ASSLY. Nos. 244 230 170078 14-Mar-20 | 18/02
(WDM3D)

55 | 11029560 |BRAKE EQUALIZER FULCRUM | Nos. 235 50 129949 29-Nov-19 | 18/02
WITH BUSH( WDM3D) TO
DRG.

56 | 11056265 |FAN DRIVE HORIZONTAL | Nos. 55 39 857993[ 8-Aug-20 | 18/02
SHAFT (WDG3A)

57 | 11061200 |VICTAULIC COUPLING FOR | Nos. 537 531 209621[ 9-Jan-20 | 18/02
3" PIPE

58 | 11103942 [AIR COMPRESSOR SHIM Nos. 43 476 2432| 8-Feb-20 | 18/02

59 | 11230137 |HORIZENTAL SHAFT Nos. 25 21 339294 18-Sep-18 | 18/02

60 | 11231348 |[FAN DRIVE HORIZONTAL | Nos. 28 41 508327| 19-Aug-19 | 18/02
SHAFT

61 | 11250239 [REDIATOR FAN SHAFT Nos. 145 185 90228| 8-Aug-20 | 18/02
BEARING COVER

62 | 11660430 |TEE UNION 1/4 " OD X 1/4" |Nos. 932 0 168815| 8-Aug-20 | 18/02
oD 1/4" OD

63 | 11663170 |DOOR LOCK ASSEMBLY Nos. 2104 2329 565863| 16-Mar-19 | 18/02

64 | 11664654 |WATER INLET HOSE ASSY | Set 43 0 98943| 22-Aug-19 | 18/02

65 | 11891348 |FABRICATED STRIKER Nos. 20 126 162773| 11-Oct-19 | 18/02
BLOCK FOR CENTRE BUFFER
COUPLER

66 | 11891580 |KIT OF DOUBLE FERRULE | Set 55 99| 1314118 14-Feb-20 | 18/02
COMPRESSION TUBE
FITTINGS

67 | 11891919 [SETCOMPRISING OF Set 6138 704 221308| 5-Feb-21 | 18/02

68 | 11981027 |HOSE ASSLY SET Set 61 70 259050( 7-Jun-18 | 18/02

69 | 11983036 |SIDE BEARER BOTTOM Nos. 566 72 630255 6-Sep-19 | 18/02
PLATE (FOR WDG3A
REBUILD LOCO)

70 [ 11983050 [RUBBER CLEAT FOR SENSOR | Nos. 700 1190 146402| 3-Dec-18 | 18/02
GAUGE PIPING

71 [ 12145154 [ELECTO MAGNETIC Nos. 15 100 80325 27-Oct-21 | 18/02
CONTACTOR (RF
CONTACTOR]

72 | 12240345 [TCR PANEL COMPLETE Nos. 12 31 11214| 11-Feb-21 | 18/02




73 | 12240357 |FIELD SHUNTING RESISTOR | Nos. 26 42 515970| 18-Feb-21 | 18/02
TO DLW DRG.NO.EL/PT/0721
A

74 | 12242214 |AFR 2 X 140 WATT GEN Nos. 43 74 187586| 27-Jan-21 | 18/02
FIELD RESISTOR

75 | 12300755 |THYRITE RESISTOR Nos. 24 47 1873567 27-Jan-21 | 18/02

76 | 12315059 |ISOLATING SWITCH Nos. 58 72 315033| 18-Feb-21 | 18/02
M5026KS2

77 | 12330802 |E-BEAM CABLE SIZE 35MM [ MTR 1000 3858 425890 26-May-21 | 18/02
SQ 1.8 KV

78 | 12347024 |LUG TERMINAL FOR 240 MM [ Nos. 1570 2063 343029| 27-Oct-21 | 18/02
SQUARE CABLE

79 112360016 [LAMP HOLDER (BAKELITE) | Nos. 305 779 37924| 24-Aug-21 | 18/02

80 [ 12395821 |BLOCKING RECTIFIER PANEL | Nos. 243 263 195724 24-Aug-21 | 18/02

81 [ 12442926 |AUX GEN PINION Nos. 52 109 3015143 24-Aug-21 | 18/02

82 | 12515050 |FLEXIBLE CONDUIT 3/4 MTR 316 576 24196| 27-Oct-21 | 18/02
INCH WITH ASBESTOS
PACKING T

83 [ 12535357 |INSULATION STRIP TOP Nos. 289 943 13808| 18-Feb-21 | 18/02

84 [ 12545016 |SET OF CABLE CONNECTION | Set 604 1038 133182( 18-Feb-21 | 18/02
COVER AND CLAMP END
HOSE C

85 [ 12701970 |COMPOLE COIL N Nos. 6 18 87945| 27-Oct-21 | 18/02

86 | 12702547 |MAIN FIELD COIL "N" Nos. 10 22 97852| 24-Feb-21 | 18/02

87 (12841791 |REMMLOT SYSTEM WITH Nos. 76 76| 22931483| 9-Feb-21 | 18/02
LOCOMOTIVE &TRAIN
MANAGEMENT S

88 [ 12852338 |FUEL LEVEL SENSOR Nos. 5 10 458848| 18-Feb-21 | 18/02
(MONITORING SYSTEM)

89 [ 12857713 |MICROPROCESSOR BASED Set 10 24| 26531240| 24-Aug-21| 18/02
CONTROL SYSTEM WITH
AUTOMATIC

90 [ 12857816 |GEAR CASE ASSLY Nos. 86 90 1414459 27-Oct-21 | 18/02
COMPLETE WITH ARM (FOR
TPU MOULDIN

91 | 12970311 |REHAB KIT FOR MBCS (VER- | Set 3 6 3017923 29-Oct-21 | 18/02
3)

92 [ 12970438 |RESISTOR ASM Nos. 35 45 88620] 29-Oct-21 | 18/02

93 | 12970530 |MSU TUBE Nos. 16 16 1344000 29-Oct-21 | 18/02

94 | 12970748 |DC-DC CONVERTOR (FOR Nos. 14 54 232932| 29-Oct-21 | 18/02
NRC)

95 (12971017 |MULTI RESETTING TYPE Nos. 4 16 590000| 24-Aug-21| 18/02
VIGILANCE CONTROL

96 | 15850067 |PIPE CLAMP (3 INCH MILD | Nos. 364 714 103840| 6-May-19 | 18/02
STEELTUBE)

97 | 15860127 |KIT COMPRISING OF (I) Set 1300 0 188996| 19-Oct-22 | 18/02

DISC LOCK WASHER (II)
PLAIN




98 [ 17342557 |INDIAN NATIONAL FLAG IN | Nos. 87 60 13117| 15-Mar-22 | 18/02
SIZE 300mm x 450 mm

99 (29120421 |Motorised Truck Assly. Nos. 3 0| 36215652| 6-Feb-21 | 18/02
(WAG9)

100| 29120445 |Motorised Truck Assly. Nos. 1 50 12608406| 4-Feb-21 | 18/02
(WAP7)

10191104762 |ELECTROLYTIC COPPER Kgs.| 1493.17| 1493.17 909609| 29-May-21 | 18/02
STRIP 1.1/2 INCH X 1/4
INCH AN

10291104786 |ELECTROLITE COPPER STRIP| Kgs. | 1202.115| 1202.115 755445( 29-Oct-21 | 18/02
2.1/4" X 1/4" ANNEALED

10393120436 |FINISH STRIP ALUMINIUM 3 | Nos. 426 762 141580] 10-Jan-20 | 18/02
MM X 50 MM X 4 MTRS

104| 15010193 |MACHINE BOLT 3/4" - Nos. 2387 0 67190 4-Nov-20 | 51/02
10X2.1/2"

105( 15010247 [MACHINE BOLT 3/4" 10X3- Nos. 290 0 11416( 19-Jul-22 | 51/02
3/4"

106 15011203 |MACHINE BOLT 7/8"-9 X 2- | Nos. 4054 1320 137337| 14-Mar-20 | 51/02
3/4"

10715012219 |HEX HD. BOLT (CFH) 1" - 8 X| Nos. 1847 476 138615( 17-Aug-19 | 51/02
3:1G

108 15016110 |HEX. HD. BOLT (CFH) 1/2"- | Nos. 8151 0 61481 22-Jul-20 | 51/02
13X1.1/4"

109| 15017114 |HEX HD. BOLT (CFH) 5/8"- Nos. 12646 0 128862| 10-Aug-20 | 51/02
11X1.1/4"

110 15032152 |HEX HD. BOLT (CFH) 1/2"- [ Nos. 31413 43063 257832( 7-May-21 | 51/02
13X1.3/4"

11115032206 [CAP SCREW 1/2"-13 X 2.3/4" | Nos. 899 0 9898 12-Nov-20 | 51/02

112 15045092 |HEX HD BOLT DRILLED Nos. 3534 0 40022( 10-Aug-20 | 51/02
HEAD 1/2"-13X1" (CFH)

113 15060184 |HEX HEAD BOLT(CFH) 3/8"- | Nos. 3935 50 19605| 28-Dec-20 | 51/02
16 X 2.1/4"

114| 15083093 |SOCKET HD.CAP SCREW Nos. 5295 300 32223 3-Sep-20 | 51/02
5/16"-18X1"

115| 15086150 [SOC. HD. CAP SCREW (CFH) | Nos. 462 60 18247| 14-Mar-20 | 51/02
5/8"-11 X 1.3/4"

116 15090152 |CAP SCREW 5/8"-11 X 1.3/4" | Nos. 3841 0 49419( 10-Aug-20 | 51/02
(CFH)

117| 15090176 [CAP SCREW (CFH) 5/8"- Nos. 1192 8330 19010 13-Aug-20 [ 51/02
11X2"

118 15100248 |HEX HD. BOLT M16-2X45MM | Nos. 1906 0 34977 29-Sep-21 | 51/02

1191 15205058 |SELF TAPPING ROUND HEAD | Nos. 32480 17850 36900| 5-Nov-19 51/02
SCEW NO 10 X1/2"

1201 15229117 |SELF TAPE SCREW FLAT Nos. 2297 0 3216 23-Jan-17 | 51/02
HEAD NO 14X1/4 IN

121| 15291091 [STRAINGHT DOWEL Nos. 823 540 9544( 10-Sep-20 | 51/02

HARDENED AND GROUND
I/2" X 1"




122115295138 |[TAPER DOWL 0.487"X1-1/2" [ Nos. 217 0 4224| 5-Feb-20 | 51/02

12315296209 | TAPER DOWEL NO 11 Nos. 218 30 5487 4-Feb-20 | 51/02
(0.712") X 2.3/4" TAP END

124115299211 |PAPER PIN SLOTTED NO. Nos. 2184 0 22298| 10-Aug-20 | 51/02
5X3"

125] 15311090 |FLAT KEY (IMPELLER TO Nos. 156 0 1984| 27-Jul-20 | 51/02
SHAFT) 3/8" X 3/8"

126 15330151 |ROLL PIN 0.250" X 7/8" Nos. 8907 0 8907( 3-Mar-04 | 51/02

127] 15331600 |FLAT SPLIT CONTTER 6MMX [ Nos. 163 984 3343( 4-Feb-20 | 51/02
20 MM X 65 MM

128| 15345142 |SNAP RING ( VALVE LEVER | Nos. 1986 0 3945| 14-Mar-20 | 51/02
SEAT)

129] 15350186 [NUT HEX PLAING 3/4"-10 Nos. 435 0 3772( 3-Jan-20 | 51/02

130 15362103 [HUG LOCK NUT 1/4" - 20 Nos. 628 0 2144] 10-Sep-20 | 51/02

131] 15366108 |[HEX NUT 1/4"-20 PLATED Nos. 30945 0 14938| 6-Jul-21 | 51/02

13215390202 |PLAIN WASHER 7/8" Nos. 705 90 2161| 10-Aug-20 | 51/02

133] 15390226 |PLAIN WASHER 1" Nos. 137 4681 476( 1-Apr-21 | 51/02

134 15396125 |SPRING LOCK WASHER 3/8" | Nos. 13520 0 12463| 14-Mar-20 [ 51/02
PLATED

135] 15710099 |HEX HD SCREW M16 X45 Nos. 2130 2410 22415( 17-Jul-21 | 51/02
LONG

136 15850237 |FLAT SPLIT COTTER PIN Nos. 483 672 14353] 14-Mar-20 | 51/02

137] 15860218 |DRILLED HEAD H.H BOLT Nos. 2866 768 108093 25-Jul-19 | 51/02
M20 X90 LONG

138 15986070 |HEX HEAD BOLT M24X90 Nos. 1153 1558 54421( 9-Jan-20 | 51/02

139| 73522703 |CHEESE HEAD SCREW Nos. 3210 1320 15152| 25-Apr-23 | 51/02

140 73560900 |HEX HD SCREW M10X25G Kgs. 265.6 0 21899( 18-Oct-22 | 51/02

141] 73561186 |S.S HEX HEAD SCREW Nos. 1078 152 20696 22-May-23 [ 51/02
M12X30

142| 73563699 |Hexagon Head screw M12 X [Kgs.| 1159.95 28.52 111802| 30-Jun-23 | 51/02
25

14374508180 |ALUMINIUM CONTINUOUS | Nos. 793 180 280722| 13-Feb-19 | 51/02
(PIANO) HINGE 40X1824 MM

144110030517 |CAM SHAFT SET WDP1 Nos. 5 2 401956| 17-Feb-20 | 52/02
FULLY MACHINED

145110031066 |CON ROD BRG. SHELL SET ( | Set 5 0 7129] 4-Nov-20 | 52/02
U+L)

146] 10121146 |AIR INLET CASING (350 Nos. 3 2 38846| 28-Nov-19 | 52/02
TURBO CHARGER) FULLY
MACHINE

147110270061 [SOCKET HEAD BOLT Nos. 58373 0 1370907| 8-Feb-21 | 52/02

148| 12661314 |ADVANCE GAUGE DLW DRG. | Nos. 12 0 77952 31-Jul-20 | 52/02

NO. SK230581 G2 DRG. NO.
SK




149[ 15510244 [TORQUE MULTIPLIER FOR | Nos. 5 0 115050[ 11-Aug-20 [ 52/02
CYLINDER HEAD CAP NUT

150 15516490 [TEST NOZZLE 15MM AS PER | Nos. 38 1 376478 30-Nov-18 | 52/02
SPECN. SP02ALO023

151 15519491 |GAUGE Nos. 38 0 802636| 23-Jul-20 | 52/02

152 [ 17454487 [HOUSING BEARING Set 28 83 737158| 26-Feb-21 | 52/02
COMPONENTS KIT

15310020287 [MAIN BASE MACH Nos. 13 44| 2106000| 25-Jul-20 | 53/02

15410031250 [COVER CAM SHAFT GEAR | Nos. 12 44 115914| 9-Mar-19 | 53/02

155 10050103 [HOUSING ASSY PRIM Nos. 68 0 140223| 9-Mar-19 | 53/02

156 | 10050796 [GOVERNER DRIVE ASSY Nos. 15 44 590189 3-Aug-20 | 53/02

157 10060431 [SUPPORT L D FILTERS Nos. 48 44 202927| 4-Nov-20 | 53/02

158 | 10060534 [OIL PAN ASSEMBLY Nos. 48 44 152413[ 4-Nov-20 | 53/02

159 10060546 |2 IN ANGLE RELIEF VALVE | Nos. 24 44 138230| 28-Feb-20 | 53/02

160 | 10080338 [GEN FAN AIR DUCT R S Nos. 44 44 271283| 4-Nov-20 | 53/02
UPPER

161 10080454 [FAN DRIVE ASSY. Nos. 25 0] 3685205 25-Apr-17 | 53/02

162 [ 10080612 [DUCT INLET AFTER COOLER | Nos. 43 44 228758| 4-Nov-20 | 53/02
WELD

163 10080624 [DUCT OUTLET AFTER Nos. 43 44 119023| 27-Jul-20 | 53/02
COOLER

164 | 10124160 [STRONG BACK (MODIFIED) | Nos. 141 264 47640| 29-Nov-19 | 53/02
FULLY MACHINED (FORINJ.
NOZ

165 10130329 [THRUST COLLAR AIR Nos. 95 44 130946| 6-Feb-20 | 53/02
DAMPER MACH

166 [ 10191033 [RETAINER WATER PUMP | Nos. 72 0 84595| 15-Jul-20 | 53/02
FULLY MACHINED

167 10220483 [CAP SCREW GEN CONN Nos. 192 132 139027 3-Apr-19 | 53/02

168 | 10220628 [CAP SCREW BRACKET TO | Nos. 219 0 169039| 31-Aug-16 | 53/02
BASE

169 11123333 [LOAD PAD BODY Nos. 339 0 381446 19-Jan-21 | 53/02

170 11132723 |WEAR PLATE TO DRAWING | Nos. 238 0 209320| 9-Mar-19 | 53/02
NO.414 V 99250-2 ALT-F

171| 11420273 [RADIATOR FAN ASSLY(MG) | Nos. 7 44 214374| 5-Sep-20 | 53/02
MATLSPECN.AS PER
DRG."THIS

17211666316 [SINGLE FERRULE FITTING | Nos. 41 44 218182| 9-Mar-19 | 53/02

173[ 73577972 [SCREW PAN HD ST 4.8 X25 |Nos.| 123999 30810 55736 5-Mar-20 | 53/02
ZN PLATED.

17493120230 [FINISH STRIP AL 3 X 76 MM | Nos. 460 572 211011[ 5-Jan-21 | 53/02

175 11270433 [GASKET ENGINE COLLING | Nos. 66 0 1934 15-Oct-20 | 54/02




17611271140 [WEATHER STRIP (18 FEET | FT 3805] 4498 162192 19-Nov-18 [ 54/02
LONG)

17711272624 [ANTI VIBRATION RUBBER | Nos. 233 0 171256| 3-Nov-20 | 54/02
PAD

178| 11275649 [INSULATION CEILING SIZE | Nos. 88 113 115311] 17-Jun-20 | 54/02
1829 X914 X50MM THICK.

179] 11282691 [COUPLING 1.1/4 INCH Nos. 1197 354 161340| 23-Dec-20 | 54/02

180 | 11289077 |[UNION SOCKET 1.1/2" Nos. 472 59 203882| 12-Apr-17 | 54/02

18111289211 [UNION ELBOW 1/4 INCH X | Nos. 416 354 30170 9-Jan-20 | 54/02
90 DEGREE

18211289223 [UNION ELBOW 3/8"X 90 | Nos. 1406 413 116423| 9-Jan-20 | 54/02
DEGREE

183[ 11289260 [UNION ELBOW 1/1.1/4" X 90 | Nos. 741 1434 275089| 9-Jan-20 | 54/02

184 [ 11320140 [MALE CONNECTOR ASSLY | Nos. 581 1070 42176| 13-Feb-20 | 54/02
1/2 INCH OD X 1/2 INCH PT

185 [ 11320199 [MAIL CONNECTOR ASSLY | Nos. 471 240 79553| 12-Mar-20 | 54/02
7/8' OD X 3/4' PT

186 | 11320205 [MALE CONNECTOR 1" OD X | Nos. 294 75 53722| 15-ul-20 | 54/02
1" PT

187 11320424 [UNION ASSEMBLY 1/4" OD X | Nos. 543 476 25634| 3-Feb-20 | 54/02
1/4" OD

188 [ 11320734 [90 DEGREE MALE ELBOW | Nos. 1633 0 142115| 4-Feb-20 | 54/02
ASSLY 1/2" OD X 3/8" PT

189 [ 11321179 [MALE BRANCH TEE Nos. 306 0 39629| 17-Aug-19 | 54/02
1/2"0DX3/8 " PT

190 11329737 [MALE ADOPTER 5/8 INCH | Nos. 1515 135 43172| 3-Feb-20 | 54/02
OD TUBE

191 [ 11340010 [PIPE CLAMP 3/8 INCH MILD | Nos. 1945 19 49725| 30-May-23 | 54/02
STEEL TUBE

19211340125 [PIPE CLAMP 3 INCH (M.S | Nos. 1250] 1850 441100| 3-Feb-20 | 54/02
TUBE )

193 11340319 [HINGE 3" X 3" Nos. 710 0 17892 13-Jan-22 | 54/02

194| 11340368 [HINGE 4" DOUBLE Nos. 1202 910 58906| 2-Nov-21 | 54/02

195 | 11390165 |GLOVE VALVE 1/4" Nos. 9 59 4736] 9-Jan-20 | 54/02

196 | 11445464 [4" DUPLEX VACUUM GAUGE | Nos. 109 0 263260| 12-May-17 | 54/02
VC & VR SELF ELIMINATED
WIT

197 11445490 [SINGLE POINT PRESSURE | Nos. 174 382 238476 24-Mar-22 | 54/02
GAUGE (LED)

198 | 11458562 [WINDOW VISOR Nos. 146 238 70888| 8-Aug-20 | 54/02

199 11531344 [BATTERY BOX Set 16 0 609170| 21-Dec-19 | 54/02

200 | 11533821 [SIDE STOPPER BRACKET | Nos. 148 9 230599( 28-Jan-20 | 54/02
ASSEMBLY

201 [ 11563291 |AIR MANIFOLD LS Nos. 44 22 396028 11-Oct-19 | 54/02

202 (29230500 [SS PIPE FITTINGS FOR Set 35 40 142072| 30-Jun-21 | 54/02
MODIFICATION OF
UNLOADER COCK

203 | 29170497 |[ANHLE PLATE STEEL TYPE-5 | Nos. 140 80 112917| 26-Oct-18 | 55/02

PL NO 29170497




204129171015 [MOUNTING BRACKET Set 100 100 420000 29-May-21 | 55/02

205] 29501003 [ILLUMINATION PNEUMATIC | Nos. 630 0 321242| 30-Jul-19 | 55/02
GAUGES

206| 29600042 [SET OF FIBRE OPTICS CABLE| Set 21 0 2113370( 16-Mar-23 | 55/02

20729612779 [SET OF COPPER BRAID FOR | Set 63 29 1683749 9-Sep-21 | 55/02
WAP-7 LOCOMOTIVES

208 [ 29771018 |CAPACITIORS (22 MICRO Nos. 43 0 143886| 23-Dec-22 | 55/02
FARAD) ALONGWITH
ACCESSORIE

20929771043 [CAPACITOR BOX ASSLY. Set 90 0 134532 27-Dec-22 | 55/02

171143141




